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Field / Lab. Testing ;. 8/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 400+600 to 400+620
il ol
350 exyon|
700 Aoy
450 R
650 PR
9 oole
900 ply= )
165 sbe

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8145 24133 654 296.3
G?.b.“ anz 1/4/2023 8/4/2023 8132 2409.5 693 3139 309.2 103.1
8196 2428.4 701 317.6

Signature: QC . Lab:
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Field / Lab. Testing : 10/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+340 to 403+360
il ol
350 exyon|
700 Aoy
450 R
650 PR
9 oole
900 ply= )
165 sbe

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8145 24133 711 3221
G?.b.“ anz 3/4/2023 10/4/2023 8132 2409.5 654 296.3 300.5 100.2
8169 2420.4 625 283.1

Signature: QC . Lab:
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Field / Lab. Testing : 11/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+320 to 403+340
il ol
350 exyon|
700 Aoy
450 R
650 PR
9 oole
900 ply= )
165 sbe

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8145 24133 658 298.1
G?.b.“ anz 4/4/2023 11/4/2023 8169 2420.4 641 290.4 291.6 97.2
8132 2409.5 632 286.3

Signature: QC . Lab:
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Field / Lab. Testing : 12/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 400+620 to 400+640
350 Ciown!
700 aoy
450 Loy
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8145 24133 653 295.8
@.&Jl 45_,« 5/4/2023 12/4/2023 8169 2420.4 624 282.7 304.7 101.6
8132 2409.5 741 335.7

Signature: QC . Lab:
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Field / Lab. Testing : 15/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+360 to 403+380
350 Ciown!
700 aoy
450 Loy
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8132 2409.5 703 318.5
@.&Jl 45_,« 8/4/2023 15/4/2023 8154 2416 654 296.3 310.3 103.4
8169 2420.4 698 316.2

Signature: QC . Lab:




S _=isll & = sl

S =llcd 50 c5Ugl Ol

Al =S uug ol =0 2 o s

L

Field / Lab. Testing : 16/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+380 to 403+400
350 Ciown!
700 aoy
450 Loy
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8132 2409.5 695 314.8
@.&Jl 45_,« 9/4/2023 16/4/2023 8154 2416 642 290.8 297.3 99.1
8169 2420.4 632 286.3

Signature: QC . Lab:
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Field / Lab. Testing : 18/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 400+640 to 400+680
350 Ciown!
700 aoy
450 Loy
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8132 2409.5 698 316.2
@.&Jl 45_,« 11/4/2023 18/4/2023 8147 2413.9 663 300.3 312.7 104.2
8169 2420.4 710 321.6

Signature: QC . Lab:
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Field / Lab. Testing : 18/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 400+640 to 400+680
350 Ciown!
700 aoy
450 Loy
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8163 2418.7 658 298.1
@.&Jl 45_,« 11/4/2023 18/4/2023 8154 2416 632 286.3 300.2 100.1
8197 2428.7 698 316.2

Signature: QC . Lab:
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Field / Lab. Testing : 19/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+420 to 403+440
350 Ciown!
700 aoy
450 Loy
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8132 2409.5 632 286.3
@.&Jl 45_,« 12/4/2023 19/4/2023 8154 2416 695 314.8 307.6 102.5
8166 2419.6 710 321.6

Signature: QC . Lab:
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Field / Lab. Testing : 19/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+400 to 403+420
350 Ciown!
700 aoy
450 Loy
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8132 2409.5 701 317.6
@.&Jl 45_,« 12/4/2023 19/4/2023 8154 2416 698 316.2 306.7 102.2
8169 2420.4 632 286.3

Signature: QC . Lab:
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Field / Lab. Testing : 20/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+140 to 403+160
350 Ciown!
700 aoy
450 Loy
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8156 2416.6 685 310.3
@.&Jl 45_,« 13/4/2023 20/4/2023 8132 2409.5 632 286.3 303.8 101.3
8147 2413.9 695 314.8

Signature: QC . Lab:
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Field / Lab. Testing : 22/3/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+260 to 403+280
il ol
350 exyon|
700 Aoy
450 R
650 PR
9 oole
900 ply= )
165 sbe

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8241 2416 635 287.7
G?.b.“ anz 15/3/2023 22/3/2023 8213 8213 698 316.2 303.1 101
8217 8217 674 305.3

Signature: QC . Lab:
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Field / Lab. Testing : 22/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+440 to 403+460
350 Ciown!
700 aoy
450 Loy
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8132 2409.5 701 317.6
@.&Jl 45_,« 15/4/2023 22/4/2023 8154 2416 632 286.3 299.6 99.9
8196 2428.4 651 294.9

Signature: QC . Lab:




S _=isll & = saull

S =llcd 50 c5Ugl Ol

Al S uug aml _—o 0 o —n

L

Field / Lab. Testing : 23/3/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+180 to 403+220
il ol
350 exyon|
700 Aoy
450 R
650 PR
9 oole
900 ply= )
165 sbe

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8169 2420.4 632 286.3
G?.b.“ anz 16/3/2023 23/3/2023 8154 2416 652 295.4 290.7 96.9
8174 2421.9 641 290.4

Signature: QC . Lab:
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Field / Lab. Testing : 25/3/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+220 to 403+260
il ol
350 exyon|
700 Aoy
450 R
650 PR
9 oole
900 ply= )
165 sbe

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8210 2432.6 745 3375
G?.b.“ anz 18/3/2023 25/3/2023 8196 2428.4 721 326.6 326.5 108.8
8175 2422.2 696 315.3

Signature: QC . Lab:
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Field / Lab. Testing : 27/3/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+280 to 403+300
il ol
350 exyon|
700 Aoy
450 R
650 PR
9 oole
900 ply= )
165 sbe

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8154 2416 632 286.3
G?.b.“ anz 20/3/2023 27/3/2023 8132 2409.5 698 316.2 306.7 102.2
8147 2413.9 701 317.6

Signature: QC . Lab:
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Field / Lab. Testing : 28/3/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+160 to 403+180
il ol
350 exyon|
700 Aoy
450 R
650 PR
9 oole
900 ply= )
165 sbe

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8147 2413.9 693 313.9
G?.b.“ anz 21/3/2023 28/3/2023 8132 2409.5 632 286.3 305.5 101.8
8169 2420.4 698 316.2

Signature: QC . Lab:
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Field / Lab. Testing ;. 4/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+320 to 403+320
il ol
350 exyon|
700 Aoy
450 R
650 PR
9 oole
900 ply= )
165 sbe

CONCRETE COMPRESSIVE STRENGTH

7-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8132 2409.5 698 316.2
G?.b.“ anz 28/3/2023 4/4/2023 8145 24133 634 287.2 295.1 98.4
8169 2420.4 622 281.8

Signature: QC . Lab:
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Field / Lab. Testing : 29/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 400+600 to 400+620
350 Ciown!
700 aoy
450 Loy
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8154 2416 784 355.2
@.&Jl 45_,« 1/4/2023 29/4/2023 8169 2420.4 756 342.5 352.1 117.4
8132 2409.5 792 358.8

Signature: QC . Lab:
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Field / Lab. Testing : 1/5/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+340 to 403+360
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8156 2416.6 756 342.5
@.&Jl &5_,& 3/4/2023 1/5/2023 8195 2428.1 736 333.4 344.1 114.7
8132 2409.5 787 356.5

Signature: QC . Lab:
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Field / Lab. Testing : 2/5/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+320 to 403+340
ool il
350 Ciown!
700 aoy
450 Loy
650 20y
9 ssls
900 pl> 2
165 sk
CONCRETE COMPRESSIVE STRENGTH
28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm® KN Kg/cm®
8163 2418.7 784 355.2
@.&J‘ 2&5_,& 4/4/2023 2/5/2023 8154 2416 765 346.5 344.4 114.8
8179 2423.4 732 331.6

Signature: QC . Lab:
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Field / Lab. Testing : 3/5/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 400+620 to 400+640
350 Ciown!
700 aoy
450 Loy
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8147 2413.9 784 355.2
@.&Jl 45_,« 5/4/2023 3/5/2023 8156 2416.6 756 342.5 353 117.7
8132 2409.5 798 361.5

Signature: QC . Lab:
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Field / Lab. Testing : 6/5/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+360 to 403+380
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8147 2413.9 784 355.2
@.&Jl &5_,& 8/4/2023 6/5/2023 8195 2428.1 789 357.4 351.7 117.2
8132 2409.5 756 342.5

Signature: QC . Lab:
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Field / Lab. Testing : 7/5/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+380 to 403+400
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8152 2415.4 801 362.9
@.&Jl &5_,& 9/4/2023 7/5/2023 8169 2420.4 784 355.2 359.5 119.8
8147 2413.9 796 360.6

Signature: QC . Lab:
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Field / Lab. Testing : 9/5/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 400+640 to 400+680
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8147 2413.9 789 357.4
@.&Jl &5_,& 11/4/2023 9/5/2023 8159 2417.5 765 346.5 346.5 115.5
8136 2410.7 741 335.7

Signature: QC . Lab:
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Field / Lab. Testing : 9/5/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 400+640 to 400+680
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8145 2413.3 741 335.7
@.&Jl &5_,& 11/4/2023 9/5/2023 8132 2409.5 751 340.2 340.4 113.5
8169 2470.4 762 345.2

Signature: QC . Lab:




S _=isll & = sl

S =llcd 50 c5Ugl Ol

L

Field / Lab. Testing : 10/5/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+420 to 403+440
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8145 2413.3 789 357.4
@.&Jl &5_,& 12/4/2023 10/5/2023 8132 2409.5 765 346.5 346.5 115.5
8175 2422.2 741 335.7

Signature: QC . Lab:




S _=isll & = sl

S =llcd 50 c5Ugl Ol

L

Field / Lab. Testing : 10/5/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+400 to 403+420
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8123 2406.8 741 335.7
@.&Jl &5_,& 12/4/2023 10/5/2023 8154 2416 752 340.7 336 112
8169 2420.4 732 331.6

Signature: QC . Lab:
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Field / Lab. Testing : 11/5/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+140 to 403+160
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8145 2413.3 811 367.4
@.&Jl &5_,& 13/4/2023 11/5/2023 8132 2409.5 754 341.6 345.5 115.2
8169 2420.4 723 327.5

Signature: QC . Lab:
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Field / Lab. Testing : 12/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+260 to 403+280
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8241 2441.8 711 3221
@.&Jl &5_,& 15/3/2023 12/4/2023 8213 2433.5 732 331.6 331.7 110.6
8217 2434.7 754 341.6

Signature: QC . Lab:
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Field / Lab. Testing : 13/5/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+440 to 403+460
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8147 2413.9 784 355.2
@.&Jl &5_,& 15/4/2023 13/5/2023 8152 2415.4 752 340.7 347.3 115.8
8132 2409.5 764 346.1

Signature: QC . Lab:
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Field / Lab. Testing : 13/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+180 to 403+220
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8169 2420.4 784 355.2
@.&Jl &5_,& 16/3/2023 13/4/2023 8154 2416 751 340.2 3423 1141
8174 2421.9 732 331.6

Signature: QC . Lab:
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Field / Lab. Testing : 15/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+220 to 403+260
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8174 2421.9 751 340
@.&Jl &5_,& 18/3/2023 15/4/2023 8132 2409.5 762 345.2 348.5 116.2
8156 2416.6 795 360.1

Signature: QC . Lab:
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Field / Lab. Testing : 17/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+280 to 403+300
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8152 2415.4 752 340.7
@.&Jl &5_,& 20/3/2023 17/4/2023 8169 2420.4 762 345.2 349.1 116.4
8147 2413.9 798 361.5

Signature: QC . Lab:
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Field / Lab. Testing : 18/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+160 to 403+180
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8165 2419.3 784 355.2
@.&Jl &5_,& 21/3/2023 18/4/2023 8147 2413.9 751 340.2 352.7 117.6
8195 2428.1 801 362.9

Signature: QC . Lab:
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Field / Lab. Testing : 25/4/2023
Type of Sample / Field Test : Compressive Strength ( 300 kg/cmz) - Cubes 15*15*15
Sample Location : 403+320 to 403+320
350 Ciown!
700 aoy
450 Lopw
650 20y
9 ssls
900 pl> 2
165 sk

CONCRETE COMPRESSIVE STRENGTH

28-Days
Unit Weight Load Strength
Contractor Casting date Testing date Weight kg Average Average %
Kg/cm3 KN Kg/cm2
8152 2415.4 784 355.2
@.&Jl &5_,& 28/3/2023 25/4/2023 8163 2418.7 751 340.2 347.9 116
8147 2413.9 769 348.4

Signature: QC . Lab:
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